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‘ M/s Hi-Tech International,
Unit-III, Ady. Airport,
Sahnewal, Ludhiar,
Punjab — 141 120
M: 7696089526
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Sub : Issue of test report
Ref : Your Letter No. Nil & dated: 23.05.2017

o wwiay, / Dear Sir, -

Iudes v @ Wed W &9u o T @ W uhaw ufden W -
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With reference to the above cited subject, we are enclosing herewith Test Report No. 1706637
dated: 12.06.2017 and Invoice. We are also enclosing herewith feedback form. Kindly fill it
and sent it back to us.

gE T S QA @ AEErEE ® W )

mmWMmYm of our best services.

Tt Wafld, / Yours faithfully,

fa ﬁwwgmn / (V.Xiran Kumar)
e UF W / Director & Head

W™ : R E [ Encl : As above
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Issued to: M/s Hi-Tech International, Date: 12.06.2017

Unit-ITT, Adj. Airport,

Sahnewal, Ludhiar,

Punjab - 141 120

Ref
TEST REPORT AS PER: IS: 14611-2016
PART A PARTICULARE OF €4}

a) Name of the Sample

b) Grade/Variety/Type/Size/Class
¢) Declared values, if any

. Your Letter No. Nil & dated: 23.05.2017

REPORT NO : 1706637

HDPE Tarpaulin Multilayered (Blue Colour)
150 GSM, I mtr x Imitr
Roli No.5098

d) Code No. Nil
-
e) Batch No. and Date of Manufacture 1001 & NIL.
) Quantity 3mirx 3 miy
8) Mode of Packing PE Cover
h) Seal Nil
1) Any other information Samples received on 22.05.2017
1) Date of initiation of testing 24.05.2017
k) Date of completion of testin ; 12.06.2017
P : (¢ TTON
a) Reference fo sampling Procedure Nil
b) Supporting documents for the Nil
measurement taken and result derived
¢) Deviation from the test method as Nil

prescribed in relevant work ins!ructions;

if any

i
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Test Certificate

Continuation Sheet

1-082 8800&’

PART-C

REPORT No.1706637

TEST RESULTS

(As per IS:14611-2016)

Page 2 of 4

' §. No.

Test

Test Method

Specified Reguirement

14811

Type MN

31

15-7903-2011

32

As agreed between the

purchaser and supplier
3000 x 3000

Chall be made by adding the |

desired colour pigaents.

pansl shall be Hat (lap)
joined and hest sealed to
each other with two sealing
bands at a distance of 10mm
between them

Confirmed

33

IS 14611

ends and sides of the
shall be folded
50mm and be hemmed by
heat with two sealing bands
with distance of 10mm
there shall be no hemming in
the sheets

34

15 14611

The cross seal be made by
flat (lap) joint &hest sealed
with two sealing bands
separated at distance of -

6.1

Workmanship

1S 14611

10xam

The tarpaulin /covers shall
be uniform in colour texfure
and finish and shall be
substantially free from pin

| holes and particles of foreign |

matter there shall be no
other visible defects such as
holes tears or blister . the
edges chall be free from nics
and cuts.

Accelerated Ageing Test
(after UV Exposure Type
B for 192 lhws)

18- 7016
P8

sample shall show 10
appmdnmm!lh
softening , stiffening,
tackiness, brittleness,
discolorstion, and
degradation .

-

"/
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Test Certificate A
CERT No.
T-082880829
N 0.0 l 29 50 1 Continuation Sheet
REPORT No.1706637 Page 3 of 4
PART-C
TEST RESULTS
(As per 15:14611-2016)
S. No. | Clanse Test Test Method Specified Requirement Resulis
obtsined
b) [X] ater Proofness Lest not allow water to
IS- 7016 percolate through and not '
Pt7 becone wet on its outer Coc firmed
surface.
[ 0.5 Shmlomhﬁum IS 14611 The Joints /Seam shall e |.
A s capable of withstanding a | Confirmed
load of 2.5kg for one hour.
4 (X3 Flex Test
(a) Before Ageing 1S7016 | The Sample shall pass the Confirmed
{a) ARer Ageing Pt4 &8 |fex test for Min 50000
- (at 70°C For 168 hrs.) Cycles Confirmed
S 62 per 11! ares, 1S- 701
Tablel 6
S No ) ®t1) 120 to 150 150
9. && | Tensile Strength (kg/cm )
Tile | | Before Ageing 1S 13360
o Wd Min 250
an ¥ Dieeich “13??333 - 25098
b) Transverse (pt Srsec 3) Win 200
Dizection 010
10. 68 e Strength (kg/cm
Tablel | After Ageing
SINo | (at 70£1°C /168 hrs)
() 3 Longitadinal m‘i}m o [ 0% decrease fom e e
Direction 1S 13360 original valuve i.e 25.7%
b) lransverse 30 % decrease from the
Direction original value i.e 153.4
Table 1 51.NoGi) 8.6%
58 68 | Flongation at Break (7o) R
Gi) Direction IS 13360
B 1)) T!"ﬂ\r;“ (pt S/sec 3) Win 300 520
12. 6 Tear Strength (g)
Teble1 |8 Longindiaal ;5 13?@&(; 050 ) [ I
51(;3;0 Direction “1233)60
13
)) m (ot Stsec 3) Win 1600 1956
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Cherlapally, Hyderabad - 500 051.

Test Certificate
CERT No.
Continuation Sheet | T-0828&0829
29501
REPORT No.1706637 Paged of 4
PART-C
TEST RESULTS
(As per IS:146 11-2016)
S. No. | Clanse Test Test Method Specified Requirement Kesulis
obtained
13. 68 | Tesr Strength (g)
Table 1 | After Ageing
SINo | (at 701°C /168 hrs)
(iv) 9 Longiwdinal | o n‘f}‘)‘“&% — 0% Secraase om e | 180
Direction 13360 oniginal value(fabnc) that is 212% |
(ot S/sec 3) of Table 1 S1.NoGv) .
B) Transverse e 30 Yo decrease from the 1560 '
Direction original valve(fabric),thst is 20.2%
of Table 1 S1.No(iv)
4 68 | Dart Impact Strength (g) ' Min 400 ~ 480
Table 1 Sisec 6)
SLNo Method B
) ~
15. t(aa Average Tensle Strength (kg/cm’)
Table1 | (after exposing U.V. radiation and
SlNo | weathering for 192 hrs)
(vi) P : 507 of the onginal strength 11'5_4 '
Direction Annex G ie Table 1 S1.No(s) 342%
®) Transverse "50% of the oniginal strength 140
Direction t.e Table 1 S1.NoGi) 30.3%
16. 68 | Average Flongation at break (73)
Table 1 | (after exposing U.V. radistion and
SINo | weathering for 192 hrs) ;
&) 2) Longitodinal —IST48IT | 50% of the ongnal strength 3|/
Direction Amnex G i.e Table 1 S1.NoGt) 32.14%
b) Transverse 50% of the onginal strength 360
Direction ie Toble1 SINoGi) 30.76%
PART D: REMAREKS - NIL

NB: 1. The results related only to items/samples tested.
2. The report shall not be reproduced in full/part without written approval of the laboratory.
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